For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-598-190 Edger (1994) Page 1 of 3
Edger

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-598-190 Edger (1994)
Edger

Ref # Part Number

1 720-0283
?2  712-0107
3 714-0104
4  710-0106
5 710-0116
6 749-0666
7  781-0081
8 732-0369
9 736-0264
10 712-0158
12 710-1174
13 750-0963
14  720-0241
15  736-0451
16 749-0937
17 714-0122
18 712-0798
19 736-0169
20  756-0327A
21  720-0280
22  736-0258
23  710-0152
24  734-1268
25 738-0108
26  687-0100
27  732-0187
28  711-0677
29  712-0267
30 736-0119
31 715-0143
32 712-0287
33  736-0112
34  749-0936
35 712-0114
36  736-0329
37  781-0087
38  736-0342
39  710-0258
40 731-0725
41  710-0402
42  750-0229
43  736-0317
44  712-0413
45  781-0076
46  781-0080
47  712-0287
48  736-0329
49  712-0287
50 736-0329
51 781-0078
52  15319B
53  741-0155
54  710-0258

Q
<

RPRRPRRPRRPRRPRRPRRPRRPRRPRRRPRRPRPRRPRRPRPRPRPRPRPRPRRPRRPRREPRPRPRRPRRPRPRPRPRPRREPRPRRRERREPRERRPRRRERRPRRRRERRERRERER

SIPIF

IPIF
SIF

nuuuuLITOLnm,

SIF
/P

SIF
SIF

SIF
/P

SIF

SIF

SIF
SIF
SIF
SIF
/P
/P

1 S
WWW. My mosier

Description

Foam Grip

Hex L-Nut 1/4-20 Thd.
Cotter Pin 5/16" Dia.

Hex Bolt 1/4-20 x 1.25" Lg.
Hex Bolt 5/16-18 x 2" Lg.
Engagement Handle
Adjustment Bracket

Page 2 of 3

Compression Spring 1.38" Lg.

FI-Wash. .344" |.D.
Hex L-Nut 5/16-18 Thd.

Curv. Hd. Bolt 5/16-18 x 2" Lg.

Clutch Rod Lock
Wing Nut Ass'y.

Saddle Wash. .32" I.D. x .937"

Lower Handle

Sqg. Key 3/16" x .75" Lg.
Hex Nut 3/8-16 Thd.
L-Wash. 3/8" I.D.
Engine Pulley

Foam Grip

Fl-Wash. .385" I.D.

Hex Bolt 3/8-24 x 1" Lg.
Rear Wheel Ass'y.
Shoulder Bolt .498" Dia.
Belt Guard Ass'y.
Compression Spring
Ferrule

Hex Nut 5/16-18 Thd.
L-Wash. 5/16" I.D.
Spring Pin Spir. 1/4" Dia.
Hex Nut 1/4-20 Thd.
Bell-Wash. .535" I.D.
Upper Loop Handle

Hex Slotted Nut 1/2-20 Thd.

L-Wash. 1/4" 1.D.

Flap Bracket

Fl-Wash. .25" I.D.

Hex Bolt 1/4-20 x .62" Lg.
Flap

Hex Bolt 5/16-18 x 4.5" Lg.
Spacer 1.030" Lg.
Bell-Washer. .63" I.D.

Hex Jam L-Nut 5/8-18 Thd.
Guard Ass'y.

Edger Blade

Hex Nut 1/4-20 Thd.
L-Wash. 1/4" 1.D.

Hex Nut 1/4-20 Thd.
L-Wash. 1/4" 1.D.

Spindle Plate Ass'y.
Bearing Housing

Ball Bearing .62" I.D.

PaKESICOR x 62" Lg.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-598-190 Edger (1994)

Edger

Ref #
55
56
57
58
59
60
61
62
63
64
65

66
67
68
?69
?70
72
73
74
75
76
77
80
82
83
84
85
86
87
88
90
91
?92
93
94
95
96
97
99
100
101
102
103
104
105
106
107
108

Part Number

756-0449
754-0142
710-0929
710-0258
781-0086
750-0118
712-0267
736-0242
715-0121
781-0090
710-0600

781-0075
781-0093

732-0188A

712-0267
736-0119
738-0898
681-0044
714-0101

710-0654A

734-1264

710-0237
747-0907
747-0908
726-0221
711-0386
781-0095
710-0118
710-0793
781-0580
736-0105
736-0280
738-0258
736-0255
738-0183
736-0192
781-0100
732-0552
712-0266
736-0264
736-0504
736-3050
712-0241
736-0452
736-0504
741-0484
749-0941

Qty S/P/F
S
S
SIF
SIF
S
S
SIF
/P
/P
S
/P

RPRRPRRRRRRRERER

S

S
/P
SIF
S

S

S
/P
P

P

/P

SIF

~~
_U

S~ =~

RPRRPRRPRRPRRPRRPRRPRRPRRPRRRPRPRRPRRPRPRPRPRPRPRRPRRPRRPRRERREPRRRERRPRRPRRPRRERRERRRER
NVOLOLLTTOLOLOLOLTOLOLOLW

Page 3 of 3

Description

3/8" "V"-Pulley

"V"-Belt

Hex Bolt 5/8-18 x 4.5" Lg.
Hex Bolt 1/4-20 x .625" Lg.
Belt Guard

Sleeve .90" Lg.

Hex Nut 5/16-18 Thd.
Bell-Wash. .345" I.D.
Spring Pin Spir. 1/4" Dia.
Pivot Bracket Ass'y.

Hex Wash. Hd. Self-Tap Scr. 5/16-24 x .50"

Lg.

Arm Extension

Adjustment Lever Ass'y.
Torsion Spring

Hex Nut 5/16-18 Thd.

L-Wash. 5/16" I1.D."

Axle 8.20" Lg. (Front)

Base Ass'y.

Hairpin Cotter 1/2" Dia.

Hex L-Wash. TT-Tap Scr. 3/8-16 x 1" Lg.
Front Wheel Ass'y.

Engine

Hex Bolt 5/16-24 x .62" Lg.
Upper Clutch Rod

Lower Clutch Rod

Push Cap 1/2" Dia.

Spacer 3.765" Lg.

Debris Deflector

Hex Bolt 5/16-18 x .75" Lg.
Ribbed Neck Bolt 3/8-24 x .8" Lg.
Axle Arm

Bell-Wash. .40" I.D.

Fl-Wash. .39" I.D.

Shld. Bolt .5" Dia.

Bell-Wash. .515" I.D.

Shld. Bolt .50" Dia.

Fl-Wash. .51" I.D. x .94"

Curb Height Adjuster

Spring Ad,. Lever

Hex Jam Nut 3/8-16 Thd.
Fl-Wash. .344" I.D. x .62" O.D.
Wave Wash. .51" I.D.
Fl-Wash. .406" I.D. x .81" O.D.
Hex Nut 3/8-24 Thd.
Bell-Wash. .396" I.D. x 1.14" O.D.
Wave Wash. .51" I.D.

Ball Bearing

Strut 15.91" Lg.

WWW.mymowerparts.com



